TROY PRODUCTS

INSTALLATION INSTRUCTIONS Revision 0

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www. troyproducts.com 800 700-8769

Part No: CP-DG-CG-MNT (OPTION 1)
& CP-21DUR-CG-MNT (OPTION 2) Vehicle: Durango
Description:  Cargo mount Model year: 2018

I.) Remove rear deck (Both Option 1 & Option 2):

1.) Remove (2) O.E.M. rear deck components. NOTE: the rear portion has an electrical connector

that must be disconnected.
I

1.) Prepare cargo mount assembly deck (Both Option 1 & Option 2):

2.) Bolt the driver side leg to the front support using (2) provided %-20 x 5/8” bolts, washers and
nuts. Do not tighten at this time.

1

(z.)/

3.) Attach the gas spring as shown using (2) provided 5/16-18 nuts.
4.) Repeat previous two steps on passenger side leg.
5.) Securely tighten all fasteners.

CP-DG-CG-MNT




111.) Install cargo mount (Option 1):
6.) Place the cargo mount into the vehicle and locate driver side and passenger side legs onto the (2)

vehicle studs.

(Locate (2) holes) [ :

-~

7.) Secure the legs using (2) provided M12 locking flange nuts. Tighten securely.

8.) Secure the front support and (2) rear legs by installing (8) #8 x 5/8” self-tapping screws into the
vehicle floor. Be careful to not drill into any electrical components, hoses, lines or the spare tire
when installing these screws.

(4) self- tapping screws

(Front support

(2) self- tapping screws (2) self- tapping screws

9.) Securely tighten all fasteners.

CP-DG-CG-MNT




IV.) Install cargo mount (Option 2):
10. Place the cargo mount into the vehicle and locate driver side and passenger side legs onto the (2)
vehicle studs.

(M12 flanged lock nuts)

12. Secure the (2) rear legs by installing (4) #8 x 5/8” self-tapping screws into the vehicle floor. Be
careful to not drill into any electrical components, hoses, lines or the spare tire when installing
these screws.

#8 x 5/8” self-tapping screws
(2) on each side

CP-DG-CG-MNT




13. Secure the front support by attaching the front brackets to the OS seat floor bracket by removing
the 3/8-16 bolts from the seat mount legs and re-securing them through the cargo mount front
brackets

14.

=

b

3/8-16 bolts from OS seat mount

15. Securely tighten all fasteners.

Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call
Customer Service at (800) 700-8769.

CP-DG-CG-MNT




L Z € 4 & 9 £ 2

L40 L133NS OLL 31w DS SIS 2 24 sawom e i o, L juswplam 53| 54 RP#-LNIN-9D-90-d 4ol 91
INW-DD-03d-d0 m e 154 2a40m 14115 siis 4082 L xoqdpda|bulg oF X G X ,09 Xog SFS009-)¥ d-g cl
‘ON "OMd 13S S fie?“”“g.:s::. z MBIDE BAUR Q| fO X frg WHCP 146-20-154- | ¥l
unowl oBIPD ve —= _ 24pid 0Bo| Aol 090TdINvdE el
VOV QR 1900 3D 33am1 N o D 5
O@CO\_DQ @ —ON saryota ﬂmﬂa A0 i3via O 4 pnu aBuny Buyoo| oAU G [-Z LI 184121 W-EE-184-1 zl
3701 A1 0inaza FronaIova ¥ jnu oojAu g1-91/G Q000E-GE-184-1 Ll
RAINYAI0I
0209-0b906 VD ‘Olloqeioy gty | s hava) RCNAYROMN i (2s00|] Jaysom g jnu sday 0z-t/ | 245-0822E-GE-154" ol
ITUIAY B A WPNOS $Z0T —. EI T 0345345 3343010 SSIIND P
¥ [#5007) *Mm3108 HA UB|Y B/G X 0Z-t/ | 0}8-22809-90-184-1 &
=} [@s00) |7’ m2108 431 ,9/G X OL# 0}$-22901-8G-184-1 2
i 1ayspm g jnu sdey ze-ol# 0000¥-GE-184-1 i
i MBIDS JBYD0S HE Zf | X ZE-01 # 02959-20-154-1 2
t sdwnglaqqn g/ X 40 2146 00080-85-154- | g
4 Buudg seg # 0Z1 /W1 0Z 1SS D-GZ-M JH- | ¥
preti—di,. - I|._ L fuswplsm doj RIZ-INW-DD-D0-d D) £
| juswp|am 83159 PREINW-DD-D30-dJ)| 4
. l JUBLUP|S M JUOl PHE-LINW-9D-90-42 L
k> AD NOILdI¥ D530 439WNN L¥vd ‘ON WALl




A4

140 1 133Hs EENRS ormvaa vs 0N 00 - o 8718 |INd /¥ X2/ 1-8 X 2/ 1-19 X0 £P80199Vd-€ ol
d HsINBON - S1JM00kd Wﬂ ssn0ous Jow JonosssaLn| Jedwing Jegani g/1 X AO 91/6 00080-86-154-1 6
MM_ INW-9D-dNaLe-dd >QE._. -& NmionoosgsvsDos el || yIONISSY 1IN0V EE 1SOd ONVWINOD | dqdog-zxd-andiz-dl g
ON _OMd) 3ns oo - v vommon | | yIAING '13NOVEE 1SOd ONVIWWOO Padogzx3-4NA1Z-dL L
vo eyt [ 33V MTdVH 35001 MUEINW-90-dNA 1240 9
B SN T TWID20 30W14 33HL L ioq ssoiz doj PH#INW-©2-90-4d0 g
INNOW weavona| g emﬁiﬁ%@hﬂﬁﬁzﬂ | 1DQq $501D IDSY HE-  NW-DD-90-dD ¥
ODdVD ODNVINA L¢0g ==/ Wdd | =na= ool L uswpiem Bs| 54 od# INW-D0-90-dD g
wwoz/es] W4d NiDQ| KON W3 SN L juswpjem Ba| sg PP#-INW-90-90-d0 z
L Ava EL JELIDIAS ISMAZHLO SSTTNN L >_0_E®mm{. =]h] DAMLE-INW-DD-4NaLE-dD 1
NOILJI¥OS3a H3NNN 13V d "ON Wall
% "
leg 0l N
R :
ﬂ -
_l 20826 |
000°£€ ] -
. e tlF
QIAOYddY | 31va NOLdI¥DS3a | "aza | 3noz |
SNOISIAZY |




